SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102919-05B

LTE Band 4

Middle Channel / 1.4MHz / 256QAM

Middle Channel / 3MHz / 256 QAM

J

o o
Ref Level 30.00 cbm  Offset 12,20 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 12,20 db = RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 12.69 dBm) 15.04 dBm)
1.73197690 GHz 1.73143310 GHz,
= 1 ndB 26.00 dB| @ ‘,‘! 26.00 dB|
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40 df -40 di
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-6 df -60 di
CF 1.7925 GHz 1001 pts Span 2.8 MHz CF 17925 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 1.7319769 GHz 12.69 dBm nd@ down 1.3091 MHz M1 1.7314331 GHz 15.04 dBm nd@ down 2.0809 MHZ
T 1 17318371 GHz -13.47 dbm nd8 26.00 dB TL L 1.7309476 GHz -11.08 dam n 26,00 d8
T2 1 1.7331462 GHz -13.24 dBm Q factor 1323.0 T2 1 1.7340285 GHz -10.85 dém Q factor 562.0

J

Middle Channel / 5MHz / 256 QAM

Middle Channel / 10MHz / 256QAM

J

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 12,20 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,20 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 11.92 dBm) ™M1[1] 13.93 dBm)
1.73426800 GHz 1.7362960 GHz
= ndB 26.00 dB @ nd ‘,‘r\ 26.00 dB
» By X 5.165000000 MHZ| . o . . Bt n, o 9.710000000 MHZ|
W T < TG acter ¥ \ 335.4) 0 Q factor 178.8
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-6 df -60 di
CF 1.7925 GHz 1001 pts Span 10.0 MHz CF 17925 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1.734268 GHz 11.92 dam nd8 down 5,165 MHz ML 1736295 GHz 13.33 dam nd8 down 9.71 Wz
T 1 1,729823 GHz -14,02 dam nd8 26.00 dB TL L 1727605 GHz -12.71 dém nd8 26,00 d8
T2 1 1,734988 GHz -14.13 dBm Q factor 335.8 T2 1 1.737315 GHz -11.63 d8m Q factor 178.8
L U J wa L JU L]

Middle Channel / 15MHz / 256QAM

Middle Channel / 20MHz / 256QAM

Spectrum vectrum
Ref Level 30.00 cbm  Offset 12,20 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,20 db e RBW 300 kHz
o Att 30de SWT  126us @ VBW 1MHz Mede Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 13.04 dBm)| MI[1] 10.71 dBm
1.7342080 GHZ| 1. 190 GHz
20 V1 nde 26.00 dB| @ nde 26.00 dB)
104 A Bw,y 14.356000000 MHz| 10 4 B 10.381000000 MHz
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40 d -40 de
50 df 50 d
-6 df -60 di
CF 1.7925 GHz 1001 pts Span 40,0 MHz CF 17925 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1,734208 GHz 13.04 dam nd8 down 14.356 MHz ML 1.733939 GHz 10.71 dBm nd8 down 19,381 MHz
T 1 1,7254327 GHz -14,37 dbm nd8 26.00 dB TL L 1723029 GHz -15.28 dbm 26,00 d8
T2 1 1,739783 GHz -13.15 dém Q factor 120.8 T2 1 1.74241 GHz -15.34 dam 89.5
L it ] - L ) L]
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102919-05B

Occupied Bandwidth

Mode LTE Band 4 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH 1.08 | 1.09 | 273 | 272 | 455 | 453 | 9.07 | 9.03 | 13.61 | 13.43 | 17.90 | 17.86
Mode LTE Band 4 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH 1.09 | 110 | 274 | 273 | 452 | 450 | 9.03 | 9.03 | 13.52 | 13.40 | 17.90 | 17.90
TEL : 886-3-327-3456 Page Number : A4-8 of 43
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG102919-05B

LTE Band 4

Middle Channel / 1.4AMHz / QPSK Middle Channel / 1.4AMHz / 16QAM

ctrum 3 pectrum 2
Ref Level 30.00 cbm  Offset 12,20 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 12,20 db = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.22 dBm) ™M1[1] 16.09 dBm)
- 1.73214760 GHz - . 1.73202170 GHz,
ogenw 1.082517483 MHz ¥ 1.093706294 MHz,
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-40 ds -40 di
50 df 50 d
60 d -60 di
CF 1.7925 GHz 1001 pts Span 2.8 MHz CF 17925 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 17321476 GHz 16.22 dam ML L 17320217 GHz 16.09 dam
T 1 1.73196014 GHz 10.13 dBm Oce Bw 1.082517483 MHz TL L 1.73194895 GHz 6.63 dBm Oce Bw 1.093706294 MHz
T2 1 1.73304266 GHz 10.10 dam T2 1 1.73304266 GHz 9.61 dam

L U

Middle Channel / 3MHz / QPSK

Middle Channel /

3MHz / 16QAM

ctrum = rectrum =
Ref Level 30.00 cbm  Offset 12,20 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,20 db = RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
17.86 dBm) ™M1[1] 16.62 dBm)
- 1.73284770 GHz - 1.73135510 GHz,
T 2.727272727 MHz 2.715284715 MHz
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40 df -40 di
50 df 50 d
-6 df -60 di
CF 1.7925 GHz 1001 pts Span 6.0 MHz CF 17925 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 17328477 GHz 17.86 dam ML 17313551 GHz 16.62 dam
T 1 1.73113936 GHz 12.62 dBm Oce Bw 2.727272727 MHz TL L 1.73113938 GHz 10.16 dBm Oce Bw 2.7152B4715 MHz
T2 1 1.73386663 GHz 12.40 dam T2 1 1.73385465 GHz 9.30 dam
L U J wa L JU J ]
ectrum -
Ref Level 30.00 GBm  Offset 12,20 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 12,20 db @ RBW 100 khz
jo ALt 30d8 8SWT 10 ps & VBW 300 kHz  Mode Auto FFT b ALt 30 de SWT 10 ps & VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.08 dBm) ™M1[1] 16.16 dBm)
0 179216000 GHz - o 1.73243000 GHz
X Bre 4.545454545 MHz 7l Occ B : 4.525474525 MHZ
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L |~ )
-30 30 -
40 df -40 di
50 df 50 d
-6 df -60 di
CF 1.7925 GHz 1001 pts Span 10.0 MHz CF 17925 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 173216 GHz 16.08 dam ML 1.73243 GHz 16.16 dam
T 1 1,7302522 GHz 10.56 dBm Oce Bw 4.545454545 MHz TL L 17302323 GHz 8.76 dBm Oce Bw 4.525474525 MHz
T2 1 17347977 GHz 8.43 dam T2 1 17347577 GHz 10.91 dam
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG102919-05B

LTE Band 4

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

o o
Ref Level 30.00 cbm  Offset 12,20 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,20 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.96 dBm) ™M1[1] 16.53 dBm)
- 1.7308020 GHZ| - " 1.7347980 GHz
1 By T 9.070920071 MHz OcEBy 9.030969031 MHZ
e g T i g .
v e
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40 df -40 di
50 df 50 d
-6 df -60 di
CF 1.7925 GHz 1001 pts Span 20.0 MHz CF 17925 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1.730802 GHz 16.96 dam ML 1734798 GHz 16.53 dam
T 1 1,7279446 GHz 11.35 dBm Oce Bw 9.070925071 MHz TL L 1.7279945 GHz 10.25 dBm Oce Bw 9.030969031 MHz
T2 1 17370155 GHz 12.21 dam T2 1 17370155 GHz 10.96 dam

L U

Middle Channel /

15MHz / QPSK

Middle Channel / 15MHz / 16QAM

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 12,20 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,20 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] aBm) ™M1[1] 14.56 dBm)
- 1.7300420 GHZ| - 1.7276150 GHz
Occ B 13.606399606 MHz "’\ 13.426573427 MHz
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-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 1.7925 GHz 1001 pts Span 40,0 MHz CF 17925 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1.730042 GHz 15.94 dam ML 1.727615 GHz 1456 dam
T 1 17256668 GHz 7.58 dbm Oce Bw 13.606393506 MHz TL L 17257967 GHz 9.99 dBm Oce Bw 13.426573427 MHZ
T2 1 17392732 GHz 10.44 dam T2 1 17392133 GHz 9.74 dbm
L U J wa L JU J L]
Spectrum vectrum
Ref Level 30.00 cbm  Offset 12,20 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,20 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
14.47 dBm) ™M1[1] 13.53 dBm)
- 1.7345780 GHZ| - 1.7247480 GHz
. ! 17.902097902 MHz |‘ 17.862137862 MHz
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-6 df -60 di
CF 1.7925 GHz 1001 pts Span 40.0 MHz CF 17925 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1.734578 GHz 14,47 dBm ML 1.724748 GHz 13.53 dam
T 1 1,723549 GHz 11.08 dBm Oce Bw 17.902087502 MHz TL L 1.7235889 GHz 7.67 dm Oce Bw 17.862137862 MHz
T2 1 1741451 GHz 10.97 dam T2 1 1741451 GHz 8.60 dam
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG102919-05B

LTE Band 4

Middle Channel / 1.4AMHz / 64QAM Middle Channel / 3MHz / 64QAM

ctrum 3 pectrum 2
Ref Level 30.00 cbm  Offset 12,20 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 12,20 db = RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
14.40 dBm) ™M1[1] 16.96 dBm)
- 1.73295590 GHz - it 1.73330320 GHz,
1.088111888 MHz . Oce my 2.739260739 MHZ
P, N r N[ N T2
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0 di i 0 d
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204 20
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-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 1.7925 GHz 1001 pts Span 2.8 MHz CF 17925 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 17329559 GHz 14.40 dBm ML L 17333032 GHz 16.36 dam
T 1 1.73195455 GHz 7.20 dBm Oce Bw 1.088111688 MHz TL L 173112737 GHz 10.08 dBm Oce Bw 2.739260739 MHz
T2 1 1.73304266 GHz 7.09 darm T2 1 1.73386663 GHz 8.76 dam
L J L JU J L]
ctrum = rectrum =
Ref Level 30.00 cbm  Offset 12,20 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,20 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 14.31 dBm) ™M1[1 15.05 dBm)
1.73308900 GHz 1.7326600 GHz
= c B 4.515424515 MHz @ g 9.030969031 MHZ
e -~ | Ti AR O,
10 d T} = < 10 d ; Tyt = e e L
{ \
04 04 / \
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-30 —
40 df -40 di
50 df 50 d
-6 df -60 di
CF 1.7925 GHz 1001 pts Span 10.0 MHz CF 17925 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1.733089 GHz 14,31 dam ML 1.73266 GHz 15.05 dam
T 1 1,7302423 GHz 8.13 dBm Oce Bw 4.515484515 MHz TL L 1.7280045 GHz 6.08 dBm Oce Bw 9.030969031 MHz
T2 1 17347577 GHz 6.36 dam T2 1 17370355 GHz 8.65 dam
L U J wa L JU J ]

Middle Channel / 15MHz / 64QAM Middle Channel / 20MHz / 64QAM

ectrum -
Ref Level 30.00 GBm  Offset 12,20 OB & RBW 300 kHz RefLevel 30.00 dbm  Offset 12,20 db @ RBW 300 khz
o att 0d8 SWT  126ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT  1B.0ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.74 dBm) 12.56 dBm)
0 1.7278550 GHz - 1.7424200 GHz
Oce B 3.516483516 MHz ™ 17.902007902 MHz
104 iy Lo e 10 d 7 A AT 4 e . a =
{ { \
|
od | od !
|
10 10 di ’ll .\
;J / A
20 di 3
PNy \ - !
"t A e . N e f i _
40 df -40 di
50 d -50 di
-60 d 60 d
CF 1.7325 GHz 1001 pts Span 90.0 MHz CF 1.7325 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1.727855 GHz 14,74 dBm ML 1.73242 GHz 12,56 dam
TL 1 17257567 GHz 8.70 dBm Oce Bw 13.516483515 MHz TL L 1723509 GHz 7.96 dBm Oce Bw 17.902097902 MHz
T2 1 17392732 GHz 8.54 dam T2 1 17414111 GHz 7.81 dam
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ssamonias. FCC RADIO TEST REPORT Report No. : FG102919-05B

LTE Band 4

Middle Channel / 1.4MHz / 256 QAM Middle Channel / 3MHz / 256QAM

ctrum 3 pectrum 2
Ref Level 30.00 cbm  Offset 12,20 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 12,20 db = RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 13.17 dBm) 14.13 dBm)
- 1.73197970 GHz - 1.73335110 GHz,
T Occ B 1.096503497 MHz 2.727272727 MHZ
10 d n P N - 104 BT S P
Y 7
od ; 0 di /
7
|
-1 d 10 di L
7 N \
S N ~ \
204 - 20d - y
ny /
S G PVt PN .
790 dBm - =455 ditis | ™ .
v Y
-40 ds 40 df
50 d S0 d
-6 df -60 di
CF 1.7925 GHz 1001 pts Span 2.8 MHz CF 17925 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 17319797 GHz 13.17 dam ML 17333511 GHz 14.13 dam
T 1 1.73195175 GHz 5.62 dm Oce Bw 1.096503497 MHz TL L 1.73114535 GHz 7.86 dBm Oce Bw 2.727272727 MHz
T2 1 173304825 GHz 5.25 dam T2 1 173387263 GHz 6.38 dam

\ ) J [

Middle Channel / 5MHz / 256QAM Middle Channel / 10MHz / 256QAM

ctrum = rectrum =
Ref Level 30.00 cbm  Offset 12,20 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,20 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
™M1[1] 12.16 dBm) ™M1[1] 13.40 dBm)
- 1.73367900 GHz - 1.7340180 GHz
Oca B 4.495504496 MHz 9.030969031 MHZ
¥ 4 | N
w0 NEPUY PSS P . 2 0d (70 WEENITLN =
J ) \ [
0 \ 0 d !
J B
-tod Z10d - 4
\, / \‘
204 H 20d =
. [ Y e
i T E&s ]
40 df 40 de
50 d S0 d
-6 df -60 di
CF 1.7925 GHz 1001 pts Span 10.0 MHz CF 17925 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1.733679 GHz 12.16 dam ML 1.734018 GHz 13.40 dam
T 1 1,7302522 GHz 7.05 dam Oce Bw 4,495504496 MHz TL L 1.7279945 GHz 7.51 dam Oce Bw 9.030969031 MHz
T2 1 1.7347478 GHz 7.39 dam T2 1 17370155 GHz 6.79 dam

we ( )i J ) e

Middle Channel / 15MHz / 256QAM Middle Channel / 20MHz / 256QAM

ectrum -
Ref Level 30.00 GBm  Offset 12,20 OB & RBW 300 kHz RefLevel 30.00 dbm  Offset 12,20 db @ RBW 300 khz
o att 0d8 SWT  126ps @ VBW 1MHz  Mode Auto FFT o att 30de SWT  1B.5ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
™M1[1] 11.31 dBm) 11.07 dBm)
- 1.7260860 GHZ| - 1.7314210 GHz
" Occ B 13.996605397 MHz ™ 17.902097902 MHz
10 d e T W S B s v 104 SR e
od L 0d
) \ |
/ \ i |
-10 df \ -10 t
/ \
z0d va - 20d LY
o A \
| a0 geme s 2 - a0 . Iy A ,
e Aydeo Rl
40 df 40 de
50 d S0 d
-6 df -60 di
CF 1.7925 GHz 1001 pts Span 40,0 MHz CF 17925 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1.726086 GHz 11.31 dam ML 1.731421 GHz 11.87 dam
T 1 17257867 GHz 6.78 dBm Oce Bw 13.396603397 MHz TL L 1723509 GHz 5.50 dBm Oce Bw 17.902097902 MHz
T2 1 1,7391833 GHz 6.68 dam T2 1 17414111 GHz 6.13 dam

] i ]
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102919-05B

Conducted Band Edge

LTE Band 4/ 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Spectrum k=

Ref Level 30.00 dBm  Offset 12.20 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 30,00 dém Offset 12.20 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GHEEKARS_ PARS
. ; ; AkS Line _§PURLOUIS_LINE_ABS, PAS!
20 dIB’I'F“H PURIOUS INE_ABS P, /‘\ 20 C!B;‘:‘.‘P ‘r‘\ S
|
10 dBm / \ 10 dBm I‘ \
0 B [ \ 0 dem }J 1
-10 dBm -10 dBm i
SPURIOUS_LINE_ABS ‘ h f
20 dem J 20 dim
-30 dBm A a0 degii—f -
P 0 R —
o ™ rri‘ \ e S ST NSO S
. Loy | m ‘\.‘_

-50 dem 50 dem b
-60 dBm -60 dBm
Start 1.7 GHz 3003 pts Stop 1.712 GHz Start 1.753 GHz 3003 pts Stop 1.765 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit

1.700 GHz 1.709 GHz 1.000 MHz 1.70894 GHz -28.82 dém -15.82 d& 1.783 GHz 1.755 Ghz 100.000 kHz 1.75476 GHz 21.43 dBm -8.57 dB
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LTE Band 4 / 3MHz / 64QAM
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LTE Band 4 / 3MHz / 256QAM
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1,700 GHz 1.709 GHz 1.000 MHz 1.70894 GHz -34.08 d&m -21.08 dé 1.752 GHz 1.755 GHz 100.000 kHz 1.75475 GHz 17.49 dBm -12.51 dB
1.709 GHz 1.710 GHz 30.000 kHz 1.71000 GHz -24.02 dBm -11.02 dB 1.755 GHz 1.756 GHz 30,000 kHz 1.75500 GHz -25.47 dBm -12.47 de
1.710 GHz 1.713 GHz 100,000 kHz 1,7102€ GHz 16.76 dBm -13.24 dB 1.756 GHz 1.765 GHz 1,000 MHz 1.75600 GHz -34.19 dBm -21.19 dB
\
il A I [] o

Lowest Band Edge / Full RB Highest Band Edge / Full RB

ﬂé}' Spectrum

Spectru
Ref Level 30.00 dBm  Offset 12,20 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 12.20 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr (@1 AvgPwr
Limit §heck PABS | SPURIGNE CHNEKABS PABS
6 5 5 ABS Line SPURIOUS, INE_ABS PASS
20 ghilie ~FPURIOUS_LINE_ABS PABS 20 dhim
10 dBm 10 dBm
. A N -
fa g ' g
0 dB { \ dem T
-10 d8m 10 dBm. -
SPURIOUS_LINE_ABS L
“20 dem ] -20 dBm L
-30 dBm M wa

M -30 dBm M %WW‘WWM

bt e,
-40 dBm —— -40 dBm o] 1= -
-50 dBm -50 dBm
-60 dBm -60 dem
Start 1.7 GHz 3003 pts Stop 1.713 GHz Start 1.752 GHz 3003 pts StD_L .765 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Powerabs | Atimit__| Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
1.700 GHz 1.700 GHz 1.000 MHz 1.70891 GHz -22.98 dém -9.98 dé 1.752 GHz 1.755 GHz 100.000 kHz 1.75436 GHz 6.37 dBm -23.63 dB
1.709 GHz 1710 GHz 30.000 kkz 1.70859 GHz -28.38 dm -15.38 8 1.755 GHz 1.756 GHz 30.000 kHz 175501 GHz -26.74 dBrm -13.74 dB
1,710 GHz 1.713 GHz 100,000 kHz 171137 GHz £.08 dem -23.92 dB 1.766 CHz 1765 GH2 1.000 MH2 1.75600 GHz -92.31 dBm —o.31 dB
T
) i )
12:
TEL : 886-3-327-3456 Page Number 1 A4-20 of 43

FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG102919-05B

LTE Band 4 /5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum =il s um
Ref Level 30.00 dBm  Offset 12,20 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 12.20 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GLNEKABS_ PARS
d 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine _FPURIOUS }INE_ABS P 20 dhine ,\ s
10 dem 10 dBm: \
o b 0 dem ) \
-10 dBm -10 dBm /
SPURIOUS_LINE_ABS !
-20 dém -20 dBm !
30 dB b de f "'\
-30 dBm . -7 dem - ¥ 4
oo, |
U o™ \ J‘\L s '\w T
A 0|dgm S,
WM
-50 dam -50 dem
=60 cBm; -60 dem:
Start 1.7 GHz 3003 pts Stop 1.715 GHz }||[Start 1.75 GHz 3003 pts Stop 1.765 GHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Frequency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | _Powerabs |  ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70891 GHz -27.81 dém -14.81 d& 1.750 GHz 1.755 Ghz 100.000 kHz 175467 GHz 21.79 dBm —aml
1.709 GHz 1.710 GHz 50.000 kiz 1.70957 GHz -20.36 dBm 736 d8 1.755 GHz 1.756 GHz 50,000 kHz 175500 GHz -21.71 dBm -5.71 dB
1,710 GHz 1.715 GHz 100,000 kHz 1.71034 GHz 21.86 dem -8.14 dB 1.766 CHz 1765 GH2 1.00D Mz 175800 GHz 2736 dBm 1435 B
T
I - 1 1 i
Date:r 2 13:06:02

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 12,20 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 12.20 de Mode Auto Sweep
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHIE CHBEKABS_ PABS
6 5 5 ABS Lt SPURIOUS, INE_ABS PAES
20 ghine _FPURIOUS }INE_ABS PABS 20 dkine 8
10 dBm 10 dBm
r, N-W-M‘»MVW'W‘\I »Wwwwwhu»i
]
0dB I \ dem \
-10 dem / 10 dBm t
SPURIOUS_LINE_ABS J H
-20 derm -20 dBm S—
i
-30 dém Ha w lj 30 dBm ‘\ﬁ R Y
pieie y
bl ?h"‘w« i A -
t 40 dBm
r o
-50 dem -50 dem:
-60 dam 50 dBm
Start 1.7 GHz 3003 pts Stop 1.715 GHz ||[[Start 1.75 GHz 3003 pts Stop 1.765 GHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | _PowerAbs |  aLimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70868 GHz -26.29 dém -13.29 d& e erE | L7%s o 100.000 kHz o toy B 7.64 dBm -ZZWI
1.709 GHz 1.710 GHz £0.000 kHz 1.70589 GHz -23.15 dbm -10.15 d8 1.755 GHz 1.756 GHz 50,000 kHz 1.75502 Gz -23.39 dBm -10.39 dB
1.710 GHz 1.715 GHz 100,000 kHz 171251 GHz 7.64 dBm -22.36 dB 1.756 GHz 1768 GH2 1,000 Mz 75604 CHe ~51.50 dbm 5.50°db,
Y
I it i
Date: 24.APR.2022 13:11:29
TEL : 886-3-327-3456 Page Number 1 A4-21 of 43

FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG102919-05B

LTE Band 4 / 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

ectrum =il s um
Ref Level 30.00 dBm  Offset 12,20 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 12.20 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
d 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine _FPURIOUS }INE_ABS P }_1 20 dhine . s
' \
10 dBm } 10 dBm ]|
0de [ 0 dém ‘)
-10 dam / 10 dBm A
SPURIOUS_LINE_ABS .l\ 'J
20 dem M 20 dim
-30 dém FATE ||| v N L .
e il T 4 o
Jwﬂmw%/‘ f{ ’Wmn; J\ / | #u\ - H . M th i oo SNSRI N e,
i I L
L
\mq.,,_,\,,“‘w)‘ ./ V\\._,ww-w"’} "U'
-50 dam -50 dem
=60 cBm; -60 dem:
Start 1.7 GHz 3003 pts Stop 1.715 GHz }||[Start 1.75 GHz 3003 pts Stop 1.765 GHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Law Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70893 GHz -27.99 dém -14.99 d& 1.750 GHz 1.755 Ghz 100.000 kHz e o 20.92 dBm —gwl
1,709 GHz 1.710 GHz 50.000 kHz 170999 GHz -18.73 dém -5.73 dB 1755 GHz 1788 anz 20,000 kHz 175502 GHe 2244 dBm 944 dB
1,710 GHz 1.715 GHz 100,000 kHz 1,71035 GHz 20.67 dem -9.33 dB 1.766 CHz 1768 GH2 1.00D Mz 175807 GHz 28,17 dBm r 178
T
Il - i 1 o
Date:r 2 13:0B:11

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 12,20 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 12.20 de Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGE CHNEKABS_ PABS
6 3 5 ABS Lt SPURIOUS, INE_ABS PAES
20 ghine _FPURIOUS }INE_ABS PABS 20 chine s
10 dBm 10dBm
M : ™
0 dB \ l:(darn \
-10 dem [ {20 cem
SPURIOUS_LINE_ABS l k
-20 dem 20 dBm H‘
.
-30 dém et *“‘W -30 dem ¥
I N,_W ot
miiepssipie~] i
o ~40 dem
-50 dem -50 dem:
-60 dem -60 dem
Start 1.7 GHz 3003 pts Stop 1.715 GHz ||[[Start 1.75 GHz 3003 pts Stop 1.765 GHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70877 GHz -24.56 dBm -11.56 d& 1.750 GHz 1.755 Ghz 100.000 kHz 1.75183 GHz 6.67 dBm -23.33 dB
1.709 GHz 1.710 GHz £0.000 kHz 1.70558 GHz -24.04 dBm -11.04.d8 1.755 GHz 1.756 GHz 50,000 kHz 1.75501 Gz -24.65 dBm -11.65 dB
1.710 GHz 1.715 GHz 100,000 kHz 1.71363 GHz 7.21 dim -22.79 dB 1.756 GHz 1765 GH2 1,000 Mz 75607 CHe ~53.16 cbm 1018 db,
Y
I it i
Date: 24.APR.2022 13:12:35
TEL : 886-3-327-3456 Page Number 1 A4-22 of 43

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG10

2919-05B

LTE Band 4 / 5MHz / 64QAM

Lowest Band Edge / 1RB Highest Band Edge / 1 RB
ectrum =il s um
Ref Level 30.00 dBm  Offset 12,20 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 12.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine _FPURIOUS }INE_ABS P 20 dhine \ S
|
10 dém f 10 dem %
0 dB (‘ 0 dem ’\
-10 dBm | | -10 dBm !
SPURIOUS_LINE_ABS H \
20 dem ‘,L 20 dim JJ’ M
-30 dBm e A A 39 cem f L
IR Lo J 1“\[ ﬂ‘ i \I ] ﬁ }wf "L.vl. R
2 T dem i WA -
wrly T
-50 dam -50 dem
-60 dBm -60 dem
Start 1.7 GHz 3003 pts Stap 1.715 GHz | |[Start 1.75 GHz 3003 pts Stop 1.765 GHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Law Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1,700 GHz 1.709 GHz 1.000 MHz 1.70886 GHz -27.89 d&m -14.89 d8 1.750 GHz 1.755 GHz 100.000 kHz 1.75469 GHz 19.60 dBm -10.40 dB
1.709 GHz 1710 GHz 50.000 khz 1.71000 GHz -18.15 dém -5.19.d8 1.755 GHz 1.756 GHz 50.000 kHz 175500 GHz -21.71 dBm -3.71 d8
1,710 GHz 1.715 GHz 100,000 kHz 1,71035 GHz 20.10 dem -9.00 d& 1.766 CHz 1765 GH2 1.000 MH2 175608 GHz -25.30 dBm -16.30 dB
T
i [ i 1 )
Date: 2 13 Date
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectru || Spectrum
Ref Level 30.00 dBm  Offset 12.20 dB Mode Auto Sweep Ref Level 30.00 deém  Offset 12.20 di Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr (@1 vgPwr
Limit Gheck PAES | SPURISHIE CGHEEKARS_ PABS
J 3 3 ABS Li SPURIOUS, INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PABS 20 dkine s
10 dem 10 dém
{ - w—nw-rur\-uww-.\ B T
0 dB { ‘\ of dem \
-10 dBm ! 10 dBm
20 dem } y 20 dBm ‘I”I‘
-30 dem HWWAMW f -30 dem s LT %
" [ —tLL wy)f M ) N
e 40 dBm
-50 dBm -50 dBm
-60 dBm -60 dem
Start 1.7 GHz 3003 pts Stap 1.715 GHz | |[Start 1.75 GHz 3003 pts Stop 1.765 GHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Law Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1,700 GHz 1.709 GHz 1.000 MHz 1.70866 GHz -25.06 d&m -12.06 d& 1.750 GHz 1.755 GHz 100.000 kHz 1.75424 GHz 5.54 dBm -24.46 dB
1.709 GHz 1710 GHz 50.000 khz 1.71000 GHz -26.00 dBm -13.00 8 1.755 GHz 1.756 GHz 50.000 kHz 175502 GHz -24.66 dBm -11.66 dB
1,710 GHz 1.715 GHz 100,000 kHz 171420 GHz £.04 dém -23.96 dB 1.766 CHz 1765 GH2 1.000 MH2 175601 GHz 23.04 dBm -10.04 dB
T
) i )
TEL : 886-3-327-3456 Page Number 1 A4-23 of 43

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG102919-05B

LTE Band 4 / 5MHz / 256QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

ectrum =il s um
Ref Level 30.00 dBm  Offset 12,20 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 12.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIECLiNEKARS_ PARS
. . . AkS Line _$PURIOUS_LINE_ABS. PAS
20 ghilie ~FPURIOUS_LINE_ABS P 20 dhine S
il
10 dBm " 10 dBm / \
0 dB {J 0 dem 1
-10 d8m -10 dBm ‘
SPURIOUS_LINE_ABS H \ r |
-20 dem ; \‘ -20 dBm ]
-30 dBm A £ -39 dBm N Jl
P I L
40 dem - i = L dem g e S
= e e T, -
-50 dBm el A ~50 dev-
60 dBm -60 dem
Start 1.7 GHz 3003 pts Stap 1.715 GHz | |[Start 1.75 GHz 3003 pts Stop 1.765 GHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Law Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.700 GHz 1.000 MHz 1.70898 GHz -29.60 dém -16.60 dé 1.750 GHz 1.755 GHz 100.000 kHz 1.75463 GHz 17.13 dBm -12.87 dB
1.709 GHz 1710 GHz 50.000 khz 1.71000 GHz -26.97 dm -13.57 8 1.755 GHz 1.756 GHz 50.000 kHz 175500 GHz -24.80 dBm -11.80 dB
1.710 GHz 1.715 GHz 100.000 kHz 1.71038 GHz 16.81 dém -13.19 dB 1.756 GHz 1.765 GHz 1,000 MH2 1.75606 GHz -31.12 dBm C18.12 dB
T
i [ i 1 )
Date:r 2 13:10:23

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 12,20 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 12.20 de Mode Auto Sweep
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHIE CHBEKABS_ PABS
A ' ' ABS Line _EPURIOUS_|LINE_ABS PABS
20 ghine _FPURIOUS }INE_ABS PASS JL
10 dBm 10 dBm
om0 e 5 e et g e e
0B F"‘ ”\1 oftem —
| \
-10 dem f H{[f 410 cem
SPURIOUS_LINE_ABS r L \
-20 dem 20 dem ;
MM jj v e
-30 dBm i -30 dBm ]
[y M M o
-40 dem — 40 dBm Co—
-50 dem -50 dem:
-60 dBm -60 dBm
Start 1.7 GHz 3003 pts Stop 1.715 GHz Start 1.75 GHz 3003 pts Stop 1.765 GHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70857 GHz -23.42 dBm -10.42 d& 1.750 GHz 1.755 Ghz 100.000 kHz 175415 GHz 3.75 dBm -26.25 dB
1.709 GHz 1.710 GHz £0.000 kHz 1.71000 GHz -27.02 dém -14.02 d8 1.755 GHz 1.756 GHz 50,000 kHz 1.75502 Gz -26.71 dBm -13.71 dB
1.710 GHz 1.715 GHz 100,000 kHz 171182 GHz 4.03 dBm -25.97 dB 1756 CH2 1768 GH2 1,000 Mz 75600 CHe 5398 dbm 1056 db,
Y
i J1 "
Date: 24.APR.2022 13:14:46

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A4-24 of 43




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102919-05B

LTE Band 4 / 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum =il s um
Ref Level 30.00 dBm  Offset 12,20 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 12.20 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 avoPwr
Limit fheck PAES | SPURIGHE GlinEARS_ PAES
d 3 3 ABS Line SPURIOUS_LINE_ABS. PAS!
20 ghine —BPURIOUS_LINE_ABS P (.\ 00 ghine 5 ﬂ
10 dBm [ \ 10 dBm | l
0 dBi T 0 dem ‘
[ I
-10 d8m i 1 -10 dBm T
SPURIOUS_LINE_ABS l" L / 1
-20 dém i ] -20 dBm 1
-30 dBm fl 2@ dem flj —
M Mﬂw»“”ﬂw \,\ il / 11 A i L “J A o —
= ! ' etaf| /
R PN SV "\,\.‘,\j \ ¥ P ,_,u\ff AN e
50 dem “s0 dem
-0 dem 50 dBm
Start 1.7 GHz 3003 pts Stop 1.72 GHz | (|Start 1.745 GHz 3003 pts Stop 1.765 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70894 GHz -30.89 dém -17.89 d& 1.745 GHz 1.755 Ghz 100.000 kHz 1.75439 GHz 21.31 dBm -8.69 db
1.705 GHz 1.710 GHz 100000 kHz 1.70999 GHz -27.81 dBm -14.81 dB 1755 GHz 1756 GHz 100.000 kHz T 7eea: ohe 29 44 dBm 1644 db
1710 GHz 1720 GHa 100.000 kHz 171051 GHz 21.40 dem -8.50 dB 1,756 GHz 1.765 GHz 1,000 MHz 1,75602 GHz -30.72 dBm -17.72 dB
—
Y
I - i 1 o

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm  Offset 12.20 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 20,00 dém Offset 12.20 db
SGL Count 100/100

Mode Auto Sweep

@1 AvaPwr (@1 AvgPwr
Limit $heck BAES | SPURIGNE CHNEKABS PABS
J 3 3 ABS Li SPURIOUS, INE_ABS PAES
20 ghilie ~FPURIOUS_LINE_ABS PABS 20bine s
10 dBm 10 dBm
T R L Arenm P st S AN e g AP ATPAsA  BAL it
o e -r«w-"'\‘ 0 f‘JBV”“ ‘1
{ [
-10 dBm ] | o dem 1
SPURIOUS_LINE_ABS J‘ \ l
-20 dem | 0 dBm b
i
-30 dBm — e e -30 dBm \M‘.} M
o 40 dem
-50 dBm -50 dem
-60 dBm -60 dBm
Start 1.7 GHz 3003 pts Stop 1.72 GHz_| ||Start 1.745 GHz 3003 pts Stop 1.765 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
1,700 GHz 1.709 GHz 1.000 MHz 1.70891 GHz -28.06 d&m -15.66 d& 1.745 GHz 1.755 GHz 100.000 kHz 1.75189 GHz 4.56 dBm -25.44 dB
1.709 GHz 1710 GHz 100.000 kHz 1.71000 GHz -26.20 dém -13.20 8 1.755 GHz 1.756 GHz 100,000 kHz 175500 GHz -24.77 dBm -11.77 dB
1.710 GHz 1.720 GHz 100.000 kHz 1.71618 GHz .78 dem -25.22 d8 1.756 GHz 1.765 GHz 1.000 MHz 1.75606 GHz -24.94 dbm -11.94 dB
T
) i )
Date: 24.APR.2022 13:36:01 Date
TEL : 886-3-327-3456 Page Number 1 A4-25 of 43

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102919-05B

LTE Band 4/ 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum =l um
Ref Level 30.00 dBm  Offset 12.20 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 12.20 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECLiNEKARS_ PABS
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P / 20 ghine S {-\
10 dem { \\ 10 dBm M
. J I\ 0 dem } t
-10 dBm i - -10 dBm “f
SPURIOUS_LINE_ABS J h\ ‘ H
-20 dBm } l -20 dBm J :
i fi -3 dem ,Jf
N i — ‘r"‘q X \I ﬂ } \ . | f k‘ s e
we s - ' A v ™ ey
M = P, \ Y
e '\\,\v e, JL\,_.\.\J I ’_,.\JJ Ll
-50 dBm
-60 dBm -60 dem
Start 1.7 GHz 3003 pts Stop 1.72 GHz Start 1.745 GHz 3003 pts Stu_L .765 GHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs |  ALimit Rangelow | Rangeup | RBW | Fraquency | __Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1,70889 GHz -30.92 dém -17.92 dé 1.745 GHz 1.755 GHz 100.000 kHz 1.75441 GHz 20.38 dBm -5.62 d&
1.709 GHz 1.710 GHz 100.000 kHz 1.70996 GHz -27.48 dBm -14.48 dB 1.755 GHz 1.756 GHz 100,000 kHz 1.75504 GHz -29.31 dBm -16.31 dB
1.710 GHz 1.720 GHz 100.000 kHz 1.71057 GHz 20.61 dBm -9.39 d& 1.756 GHz 1.765 GHz 1.000 MHz 1.75602 GHz -30.83 dBm -17.83 dB
S
T
i e N [1 e

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru || Spectrum
Ref Level 30.00 dBm  Offset 12,20 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 12.20 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURISHIE CGHEEKARS_ PABS
1 5 5 ABS Li SPURIOUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PASS 20 chine 5
10 dBm 10 dBm
o b B it i i i s il hietehn} o dhp PR PO ./»/"\,v‘"’—ﬂvﬂj)‘\a_\‘
!
-10 dem ( \ _10 dem |
SPURIOUS_LINE_ABS { \ l
-20 dem i 30 dBm
ittt 1 ! a
-30 dém W = } ‘J—\.-Ju dem s I
e T e d
A 40 dBm
-50 dBm -50 dBm
-60 dem -60 dem
Start 1.7 GHz 3003 pts Stop 1.72 GHz Start 1.745 GHz 3003 pts Stop 1.765 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70900 GHz -26.97 dém -13.97 d& 1.745 GHz 1.755 Ghz 100.000 kHz 1.75366 GHz 3.63 dBm -26.37 dB
1.709 GHz 1.710 GHz 160.000 khz 1.70857 GHz ~27.14 dbm “l4.14.d8 1.755 GHz 1.756 GHz 100,000 kHz 1.75506 GHz -27.64 dBm -14.64 dB
1.710 GHz 1.720 GHz 100.000 kHz 1.71901 GHz .00 dBm -26.00 dB& 1.756 GHz 1.765 GHz 1.000 MHz 1.75644 GHz -26.53 dBm -13.53 dB
Y
I 1 P
13:3 hate
TEL : 886-3-327-3456 Page Number 1 A4-26 of 43

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG102919-05B

LTE Band 4 / 10MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum =il s um
Ref Level 30.00 dBm  Offset 12,20 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 12.20 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PAES
d 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine _FPURIOUS }INE_ABS P {\ 20 dhine s 7
10 dem ! \ 10 dBm { \
ode F % 0 dBm /‘ \
-10 dem | ! -10 dBm
SPURIOUS_LINE_ABS | \ I‘H
20 dem ff \1 20 dim ﬁ }
5 L -30 dBm ]
h WMMhTM, k’\ - 1 / \ -40|dem f / [ -
A TN I N AL w ]
o g L
=60 cBm; -60 dem:
Start 1.7 GHz 3003 pts Stop 1.72 GHz ||| Start 1.745 GHz. 3003 pts Stop 1.765 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | _Powerabs |  Alimit Rangelow | Rangeup | RBW | Frequency | _Powerabs |  ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70899 GHz -30.74 dém -17.74 d& 1.745 GHz 1.755 Ghz 100.000 kHz 175444 GHz 19.70 dBm -10.30 d&
1.709 GHz 1.710 GHz 100,000 kHz 1.70998 GHz -26.48 dBm -13.48 8 1.755 GHz 1.756 GHz 100,000 kHz 175501 GHz -30.45 dBm -17.45 dB
1710 GHz 1720 GHa 100.000 kHz 171057 GHz 19.72 dBm -10.28 dB 1.756 GHz 1.765 GHz 1,000 MHz 1.75626 GHz -32.01 dBm -15.01 dB
S
T
Il - i 1 o
Date:r 2 Date 13:47:46

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 12,20 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 12.20 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PARS
1 5 5 ABS Line SPURIOUS, INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PASS JL
10 dem 10 dém
ods T T T Y o e PUS PSS SN SV
[ \
-10 dBm | \ -10 dem -
SPURIOUS_LINE_ABS [ ‘ l
20 dem \] LL 20 dem ]1
-30 dBm e ) ! H}m derm Mgty -
MWW 4t
40 dBm
50 dBm 50 dem
-60 dem -60 dem
Start 1.7 GHz 3003 pts Stop 1.72 GHz || Start 1.745 GHz 3003 pts Stop 1.765 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 Gz 1.700 GHz 1.000 MHz 170863 GHz -27.54 dem -14.54 dB 1.745 Ghz 1.755 Ghz 100.000 kHz 1.75283 GHz 2.62 dBm -27.38 B
1.709 GHz 1.710 GHz 160.000 khz 1.70583 GHz -28.09 dbm -15.09 d8 1.755 GHz 1.756 GHz 100,000 kHz 1.75504 Gz -28.07 dBm -15.07 dB
1,710 GHz 1.720 GHz 100,000 kHz 171905 GHz 3,02 deém -26.08 dB 1756 CH2 1768 GH2 1,000 Miz 75606 CHe 56,44 cbm 1544 db,
T
I 1 P
Date: 24.APR.2022 13:3B:13

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A4-27 of 43




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102919-05B

LTE Band 4 / 10MHz / 256QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum =l um
Ref Level 30.00 dBm  Offset 12.20 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 12.20 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKARS PABS
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine —FPURIOUS_|INE_ABS P 20 ghine 5
10 dBm ﬂ 10 dBm (ﬂ
|
ode }} \ 0 dBm T
-10 dBm -10 dBm. J |
SPURIOUS_LINE_ABS { k rJ H
20 dBm 1 -20 dBm 1
-30 dem L i -30 dBm f[ i
-40 dem s ] f \ _ahldem 2 I e
T f l 1 ]
- M Lo N | Pats
-50 dem - P 0 RN A
-60 dBm -60 dBm
Start 1.7 GHz 3003 pts Stop 1.72 GHz Start 1.745 GHz 3003 pts Stu_L .765 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
1,700 GHz 1.709 GHz 1.000 MHz 1.70899 GHz -35.02 d&m -22.62 dé 1.745 GHz 1.755 GHz 100.000 kHz 1.75445 GHz 16.45 dBm -13.55 dB
1.709 GHz 1.710 GHz 100.000 kHz 1.71000 GHz -34.23 dBm -21.23 dB 1.755 GHz 1.756 GHz 100,000 kHz 1.75500 GHz -34.75 dBm -21.75 de
1.710 GHz 1.720 GHz 100,000 kHz 1.71059 GHz 16.13 dBm -13.87 dB 1.756 GHz 1.765 GHz 1,000 MHz 1.75605 GHz -35.44 dBm -22.44 dB
S
Y
il A I [] [ ]

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 12,20 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 12.20 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 fvgPwr
Limit §heck PAES | SPURIGUE CHANEKABS PABS
1 5 5 ABS Lt SPURIOUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PASS 20 chine s
10 dBm 10dBm
ods — s 08 . T
-10 dem /f ]‘ -10 dem
SPURIOUS_LINE_ABS / \ \
-20 derm H ||l -30 cem
| L
{
-30 dBm o Bl %o se [t "y
CE e -40 dem S
-50 dBm -50 dem
-60 dem -60 dem
Start 1.7 GHz 3003 pts Stop 1.72 GHz || Start 1.745 GHz 3003 pts Stop 1.765 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs |  aLimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70895 GHz -26.81 dém -13.81 d& 1.745 GHz 1.755 Ghz 100.000 kHz 175401 GHz 0.90 dBm -29.10 d&
1.709 GHz 1.710 GHz 160.000 khz 1.70857 GHz ~30.46 dBm “17.46 d8 1.755 GHz 1.756 GHz 100,000 kHz 1.75502 Gz -28.00 dBm -15.00 dB
1.710 GHz 1.720 GHz 100.000 kHz 1.71861 GHz 1.18 dBm -28.62 dé 1.756 GHz 1.765 GHz 1.000 MHz 1.75622 GHz -25.58 dbm -12.58 dB
Y
i J1 "
Date 13:53:15
TEL : 886-3-327-3456 Page Number 1 A4-28 of 43

FAX . 886-3-328-4978




ssamonias. FCC RADIO TEST REPORT Report No. : FG102919-05B

LTE Band 4 / 15MHz / QPSK
Lowest Band Edge /1 RB Highest Band Edge / 1 RB

ectrum =il s um

Ref Level 30.00 dBm  Offset 12,20 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 12.20 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr

Limit Fheck PAES | SPURIGIECHNEKARS PAES
3 3 3 AES Line _$PURIOUS_LINE_ABS PAS!

20 ghine —FPURIOUS_|INE_ABS P " 20 dhine s ’.‘
10 dem ”l 10 dBm: ' Wl
0de )‘ JH 0 dem J \A
-10 dBm -10 dBm. .
SPURIOUS_LINE_ABS ’ lL r'J lﬂ
-20 deém Iqr', \ -20 dBm t v
-30 dBm 4 0 30, dem / z

" e I

‘ I e

Y T A - L\,J“ ]
VI Lo N ] S N N A

-50 dém -90 der

-60 dBm -60 dBm

Start 1.7 GHz 3003 pts Stop 1.725 GHz || [ Start 1.74 GHz 3003 pts Stop 1.765 GHz |

purious Emissions Spurious Emissions

Rangelow | RangeUp | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1,708%4 GHz -29.61 dBm -16.61 dé 1.740 GHz 1.755 GHz 100.000 kHz 1.75417 GHz 21.11 dém -8.89 dB
1.709 GHz 1.710 GHz 200,000 kHz 1.71000 GHz -18.74 dBm -5.74 dB 1,755 GHz 1.756 GHz 200,000 kHz 1,75502 GHz -19.64 dBm -6.64 dB
1.710 GHz 1.725 GHz 100.000 kHz 1.71082 GHz 21.72 dBm -8.28 d8 1.756 GHz 1.765 GHz 1.000 MHz 1.75609 GHz -29.16 dbm -16.16 db
S

]" 1

(] i 1

Lowest Band Edge / Full RB Highest Band Edge / Full RB
@ Spectrum

Spectrul

Ref Level 30.00 dBm  Offset 12.20 dB Mode Auto Sweep Ref Level 30,00 dém  Offset 12.20 dB Mode Auto Sweep
5GL Count 100/100 SGL Count 100/100
@1 AvaPwr (@1 AvgPwr

Limit dheck PAES | SPURISHIE CGHEEKARS_ PARS

¥ . : ABS Line _§PURIOUS_|INE_ABS PASS
20 ghilie ~FPURIOUS_LINE_ABS PABS 20 ki
10 dBm 10 dBm
ods fins s roomrssmamsp et R ronm 0 e e A At
10 dem , \ -1 dBm \
SPURIOUS_LINE_ABS ‘ | l
-20 dem 20 dBm

N —— - e

-40 dBm: 40 dBm

-50 dBm -50 dem

-60 dBm -60 dBm:

Start 1.7 GHz 3003 pts Stop 1.725 GHz Start 1.74 GHz 3003 pts S“’.LM.
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit

1,700 GHz 1.709 GHz 1.000 MHz 1,70900 GHz -30.01 d&m -17.01 d& 1.740 GHz 1.755 GHz 100.000 kHz 1.74006 GHz 3.25 dBm -26.75 dB
1.709 GHz 1710 GHz 200.000 khz 1.70889 GHz -26.92 dém -13.52 d8 1.755 GHz 1.756 GHz 200,000 kHz 175505 GHz -25,47 dBm -12,47 dB
1.710 GHz 1.725 GHz 100.000 kHz 1.72165 GHz 3.14 deém ~26.86 d8 1.756 GHz 1.765 GHz 1.000 MHz 1.75643 GHz -28.10 dbm -15.10 dB

]" 1

Dats: 24.APR.2022 14:00:33

TEL : 886-3-327-3456 Page Number 1 A4-29 of 43
FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102919-05B

LTE Band 4/ 15MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum =il s um
Ref Level 30.00 dBm  Offset 12.20 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 12.20 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGHEGHBEKARS_ PABS
. . . AES Line _$PURIOUS_LINE_ABS. PAS:
20 ghilie ~FPURIOUS_LINE_ABS P [-\ 20 gbine s ﬂ
10 dem { : 10 dBm ‘ l
0dB J IH 0 dem T {
-10 d8m / -10 dBm { -
SPURIOUS_LINE_ABS [ ],H / ‘[
-20 dBm \1 -20 dBm 3 "‘l
-30 dBm : it -30 dem JJ
o | il D /
PR = S ' Fi T —44 Bm kN W/ ] =
p h l‘w y i
¢ pant n { ) o
S0 e e R "j\\‘/ SN | S U
. m -50 dBm
-60 dBm -60 dBm
Start 1.7 GHz 3003 pts Stop 1.725 GHz_||['start 1.74 GHz 3003 pts Stop 1.765 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
1,700 GHz 1.709 GHz 1.000 MHz 1.70882 GHz -28.01 d&m -15.01 d& 1.740 GHz 1.755 GHz 100.000 kHz 1.75417 GHz 20.60 dim -9.40 db
1.709 GHz 1710 GHz 200.000 khz 1.7099 GHz -20.40 dBm 740 d8 1.755 GHz 1.756 GHz 200,000 kHz 175501 GHz -19.81 dBm -6.51 dB
1.710 GHz 1.725 GHz 100.000 kHz 1.71083 GHz 20.62 dem -9.18 d& 1.756 GHz 1.765 GHz 1.000 MHz 1.75606 GHz -31.02 dbm -18.02 dB
S
T
i [ i 1 )
Date: 2 13:57:15 Date
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectru || Spectrum
Ref Level 30.00 dBm  Offset 12.20 dB Mode Auto Sweep Ref Level 30.00 deém  Offset 12.20 di Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvaPwr (@1 AvgPwr
Limit $heck BAES | SPURIGNE CHNEKABS PABS
J 3 3 ABS Li SPURIOUS, INE_ABS PAES
20 ghilie ~FPURIOUS_LINE_ABS PABS 20bine s
10 dBm 10 dBm
ods SN N 0 et 2 "
-10 d8m , \ -10 dBm \
SPURIOUS_LINE_ABS / I ‘
-20 dem ’/ i, -2p dBm
! l 'y
-20 dBm — rm IUA I\rﬁlu dBm T , .
-40 dem 40 dem
-50 dBm -50 dem
-60 dBm -60 dBm
Start 1.7 GHz 3003 pts Stop 1.725 GHz_||['start 1.74 GHz 3003 pts Stop 1.765 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
1,700 GHz 1.709 GHz 1.000 MHz 1.70893 GHz -209.64 d&m -16.64 d& 1.740 GHz 1.755 GHz 100.000 kHz 1.74527 GHz 2.10 dém -27.90 dB
1.709 GHz 1710 GHz 200.000 khz 1.7099 GHz -26.95 dm -13.95 8 1.755 GHz 1.756 GHz 200,000 kHz 175504 GHz -25.32 dBm -12.32 dB
1.710 GHz 1.725 GHz 100.000 kHz 1.71883 GHz 2.02 dem -27.92 d8 1.756 GHz 1.765 GHz 1.000 MHz 1.75610 GHz -28.07 dbm -15.07 dB
T
) i )
Date: 24.APR.2022 14:01:39 Date
TEL : 886-3-327-3456 Page Number 1 A4-30 of 43

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102919-05B

LTE Band 4/ 15MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum =il s um
Ref Level 30.00 dBm  Offset 12.20 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 12.20 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECLiNEKARS_ PABS
3 3 3 AES Line _$PURIOUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P I\ 20 gbine s ﬂ
10 dem } \ 10 dBm: ' \
0dB (' \ 0 dem [ \
-10 d8m -10 dBm |
SPURIOUS_LINE_ABS J ]'l ﬁ \\
-20 dem \L‘ -20 dBm ({ \‘
(\1 -30,dBm
R l\ ) [| ! . f) W"ﬂ -
" Lad -y T —4? Bm ) S
\ M N Ay
- el I VWY R, A wod N 2 5/0 A S p.ﬁv—d\./ll‘"’ "WWWM
-60 dBm -60 dBm
Start 1.7 GHz 3003 pts Stop 1.725 GHz | |[Start 1.74 GHz 3003 pts Stop 1.765 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
1,700 GHz 1.709 GHz 1.000 MHz 1.70888 GHz -30.18 d&m -17.18 dé 1.740 GHz 1.755 GHz 100.000 kHz 1.75418 GHz 19.78 dBm -10.22 dB
1.709 GHz 1710 GHz 200.000 khz 1.70094 GHz -21.62 dBm -8.62.d8 1.755 GHz 1.756 GHz 200,000 kHz 175504 GHz -21.74 dBm -3.74 dB
1.710 GHz 1.725 GHz 100.000 kHz 1.71083 GHz 19.51 dBm ~10.39 d8 1.756 GHz 1.765 GHz 1.000 MHz 1.75613 GHz -31.76 dbm -18.76 dBb
S
T
i [ i 1 )
Date:z 2 13:5B:21

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru || Spectrum
Ref Level 30.00 dBm  Offset 12,20 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 12.20 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGHE GHEEKABS PABS
1 5 5 ABS Li SPURIOUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PASS 20 chine 5
10 dBm 10 dBm
0d8 rv. \ 0dp a 3
-10 dem I ,14 dBm i
SPURIOUS_LINE_ABS } | \
-20 dem JJ ( 20 dBm 1
I LM
=30 dem 5 ™~y A i e 0 dem i e ey
s
40 dam 40 dem
-50 dem -50 dem
-60 dem -60 dem
Start 1.7 GHz 3003 pts Stop 1.725 GHz Start 1.74 GHz 3003 pts Stop 1.765 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70898 GHz -29.79 dém -16.79 d& 1.740 GHz 1.755 Ghz 100.000 kHz 1.74790 GHz 1.22 dBm -28.78 dB
1.709 GHz 1.710 GHz 200.000 kiz 1.70588 GHz -29.61 dbm -16.61 d8 1.755 GHz 1.756 GHz 200,000 kHz 1.75509 GHz -29.35 dBm -16.35 dB
1.710 GHz 1.725 GHz 100.000 kHz 1.71734 GHz 0.85 dBm -29.15 di 1.756 GHz 1.765 GHz 1.000 MHz 1.75611 GHz -27.29 dbm -14.29 dB
Y
I 1 P
14: Date 14:16:43
TEL : 886-3-327-3456 Page Number 1 A4-31 of 43

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102919

-05B

LTE Band 4/ 15MHz / 256QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum =il s um
Ref Level 30.00 dBm  Offset 12,20 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 12.20 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PARS
d 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine _FPURIOUS }INE_ABS P 20 dhine s
ql L]
10 dBm | 10 dBm H
0 dB l[ \} 0 dem J \
-10 dBm t -10 dBm =
SPURIOUS_LINE_ABS ‘IH Il ﬁ 'L
-20 dam -20 dBm P
l\ / B
-30 dBm \ A -30 dBm { ]
40 dBm 49 biam e
I e lﬂ ‘ L W R
50 dem WMy e A H ) A gt
1 7 R ot 50 s ey =
=60 cBm; -60 dem:
Start 1.7 GHz 3003 pts Stop 1.725 GHz | ||['Start 1.74 GHz 3003 pts Stop 1.765 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs | aLimit || Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70895 GHz -33.95 dém -20.95 d& 1.740 GHz 1.755 Ghz 100.000 kHz 175415 GHz 17.10 dBm -12.90 d&
1.709 GHz 1.710 GHz 200,000 kHz 1.71000 GHz -23.84 dm -10.84 8 1.755 GHz 1.756 GHz 200.000 kHz 175500 GHz -23.25 dBm -10.25 dB
1.710 GHz 1.725 GHz 100.000 kHz 1.71085 GHz 16.30 dBm ~13.70 d& 1.756 GHz 1.765 GHz 1.000 MHz 1.75616 GHz -34.17 dbm -21.17 dB
S
T
Il - i 1 o

Lowest Band Edge / Full RB

H

ighest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 12,20 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 12.20 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGHE GHEEKABS PABS
1 5 5 ABS Li SPURIOUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PAES 20 dkine s
10 dBm 10 dBm
0.t (m-au . L I R -—‘\-'“w\ . UW R I T F e L )
-10 dem -10 dBm
SPURIOUS_LINE_ABS J \
-20 dem .( l‘ 20 dBm
-30 dém - -3b dem
p p———— e =
w 1 [, |
-40 dem -40 dem
-50 dem 50 dBm
-60 dam 60 dem
Start 1.7 GHz 3003 pts Stop 1.725 GHz | ||[Start 1.74 GHz 3008 pts Stop 1.765 Griz |
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs | atimit __|||[ Rangetow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70852 GHz -28.42 dBm -15.42 d& 1.740 GHz 1.755 Ghz 100.000 kHz 1.75053 GHz -0.67 dBm -30.87 dB
1.709 GHz 1.710 GHz 200.000 kiz 1.70585 GHz -31.22 dbm -18.22 da 1.755 GHz 1.756 GHz 200,000 kHz 1.75504 Gz -27.47 cBm -14.47 dB
1710 GHz 1725 GHa 100.000 kHz 172108 GHz -0.88 dBm -30.68 dB 1.756 GHz 1.765 GHz 1.000 MHz 1.75602 GHz -26.53 dBm -13.53 dB
Y
I 1 P
14: Date 14:17:48
TEL : 886-3-327-3456 Page Number 1 A4-32 of 43

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG102919-05B

LTE Band 4 / 20MHz / QPSK

Lowest Band Edge /1 RB Highest Band Edge / 1 RB
ectrum =il s um
Ref Level 30.00 dBm  Offset 12.20 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 12.20 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIECLiNEKARS_ PABS
. . . AkS Line _$PURIOUS_LINE_ABS. PAS:
20 ghilie ~FPURIOUS_LINE_ABS ﬂu 20 dhine S ‘.‘
10 dém ‘ } 10 dBm ! ‘
0dB / \ 0 dem { k
-'.lﬂ dem - T -10 dBm J"
SPURIOUS_LINE_ABS L f
-20 dem 7 ,\ -20 dBm —
-30 dBm M i -30 dem i
ui e l\f{\"w\ J,Jn ” *44 B N %/h‘: MWM
] g | 3 /
PN .Y L\/\-.n_m,w.)\ﬁ n.,qu.o-,\lq W L J\“/\N NN N W’
50 dem 50 dBm
-60 dBm -60 dBm
Start 1.7 GHz 3003 pts Stop 1.73 GHz Start 1.735 GHz 3003 pts StD_L .765 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
1,700 GHz 1.709 GHz 1.000 MHz 1.70896 GHz -31.30 d&m -18.30 d& 1.735 GHz 1.755 GHz 100.000 kHz 1.75391 GHz 21.59 dBm -8.41 db
1.709 GHz 1710 GHz 200.000 khz 1.70860 GHz -30.98 dém -17.98 8 1.755 GHz 1.756 GHz 200,000 kHz 175632 GHz -32.10 dBm -19.10 dB
1.710 GHz 1.730 GHz 100.000 kHz 171111 GHz 21.51 deém -6.49 db 1.756 GHz 1.765 GHz 1.000 MHz 1.75602 GHz -31.86 dbm -18.86 dB
S
T
i [ i 1 )
Date: 2 14:21:23 Date 1427
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectru || Spectrum
Ref Level 30.00 dBm  Offset 12.20 dB Mode Auto Sweep Ref Level 30.00 deém  Offset 12.20 di Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit $heck BAES | SPURIGNE CHNEKABS PABS
. . x ABS Li SPURIOUS, INE_ABS PASS
20 ghilie ~FPURIOUS_LINE_ABS PABS 20bine s
10 dBm 10 dBm
0 dB - 2 0 dr ==
-10 d8m l \ —leBn- l
SPURIOUS_LINE_ABS J l \
-20 dBm i -21 dBm -
f \ \
-30 dBm A \Ln b dem |L x
o ﬂ‘ —
-40 dem 40 dem
-50 dBm -50 dem
-60 dBm -60 dBm
Start 1.7 GHz 3003 pts Stop 1.73 GHz Start 1.735 GHz 3003 pts StD_L .765 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
1,700 GHz 1.709 GHz 1.000 MHz 1.70865 GHz -31.05 d&m -18.05 d& 1.735 GHz 1.755 GHz 100.000 kHz 1.75381 GHz 1.79 dbm -28.21 db
1.709 GHz 1710 GHz 200.000 khz 1.70894 GHz -30.72 dém -17.72 8 1.755 GHz 1.756 GHz 200,000 kHz 175500 GHz -29.08 dBm -16.08 dB
1.710 GHz 1.730 GHz 100.000 kHz 1.72172 GHz 1.84 dBm -28.16 d8 1.756 GHz 1.765 GHz 1.000 MHz 1.75610 GHz -29.67 dbm -16.67 db
T
) i )
14: Date

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A4-33 of 43






